:PA-660/2-74-055
June 1974

Environmental Protection Technology Series

im Carbonate

s

6\
\Y

A2

$ &

] M
Z

%

4L pROT®

N AGENC!

o)

Office of Research and Development

U.S. Environmental Protection Agency
_Wsshington, D.C. 20460




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development,
Environmental Protection Agency, have been qgrouped into five
series. These five broad catcqgories were cstablished to
facilitate further development and application of environmental
technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface

in related fields. The five series are:

1. Environmental Health Effects Research
[...]
pilot plant scale by adding high strength wastes to the raw sewage.
Industrial wastes or digestor supernatant would serve as supplements.

While many chemical coagulants are available, lime coagulation
was the only one used for comparison during this study. Further
laboratory and pilot plant studies need to be performed utilizing
higher dosages of magnesium carbonate and lime to completely evaluate
the magnesium process.

The sewages studied had a ratio of insoluble to soluble COD
(and BOD) of three to one. Wastewaters which have a low insoluble
and high soluble COD (BOD) need to be evaluated in both jar tests
and the pilot plant in order to determine the effect of the magnesium
coagulation on dissolved constituents.

Phosphorus and heavy metals are removed by the coagulation
process and, therefore, are contained in the sludge. The reclaimed
magnesium and calcium values need to be evaluated to determine the
presence or absence of phosphates and heavy metals. A specific
problem is the rate of phosphorus accumulation in the calcium carbo-
nate prior to recalcination. The possibility of separation of the
phosphate fraction by flotation requires evaluation.

The amounts of organic and ammonium nitrogen and heavy metals
removed by the lime magnesium process should be determined and
compared with removals obtained with other coagulants.



SECTION ITI. INTRODUCTION

Over the last few years it has become apparent that conventional
"secondary" biological sewage treatment processes do not provide the
degree of treatment required for effective water pollution control.
Well-operated biological treatment processes can provide at best
approximately 907 removal of suspended solids and biochemical oxygen
demand with little or no reduction in nitrogen and phosphorus levels.
This level of performance will not meet the increasingly stringent
demands for better water quality and more effective pollution control.
As a result, considerable effort is now being devoted to the develop-
ment of physicochemical processes capable of accomplishing the degree
of treatment required by more exacting effluent standards (1,2). The
traditional approach to the application of physicochemical processes
to wastewater treatment has centered on providing "tertiary" treat-
ment for wastes which have already undergone conventional "secondary"
biological treatment. This increment of tertiary level physico-
chemical treatment to conventional biological processes results in
significant additional treatment cost. In addition, the effective
operation of a tertiary treatment system depends on consistent and
effective operation of the biological secondary process. Because
of these factors the effort is now being made to develop successful
physicochemical treatment processes which can be applied to municipal
primary wastes (3).

Review of Literature

The first attemps to chemically treat sewage were made in
Paris in 1740 (4). In the next 100 years chemical treatment
processes became well established in England. Most of these plants
used iron and lime salts as coagulants. The promotion of several
such processes was done on the basis of the supposed value of the
sludge as fertilizer. The chemical processes gradually lost favor
because they were expensive, did not produce a stabilized effluent,
and yielded larger quantities of sludge. By 1910 most of them had
been discarded in favor of plain settling followed by biological
processes. Chemical treatment never generated much interest in the
United States during this period.

In 1929, Rudolphs et al. (5) revived interest in chemical
treatment by describing the increased settling rates of sewage
solids brought about by the addition of small doses of ferric
chloride. The most widespread use of chemical treatment was in
improving the degree of treatment achieved by sedimentation. Many
combinations of chemicals were tried (1,6-9).



Between 1936 and 1941, Rudolfs and Gehm published a series of
papers dealing with coagulation of sewage (10-17). They found the
optimum pH ranges for coagulation with iron salts to be 2.5 to 3.5
and 9.5 to 10.5 with some slight shifting of the optimum pH caused
by variations in septicity, quantity and type of industrial wastes
present and quantity of iron coagulant used.

In England a number of attempts were made to improve the
quality of effluent from chemical treatment of sewage.

The Laughlin process (18) consisted of adding ferric chloride,
lime, and paper pulp to raw sewage, settling for 1 hour and then
filtering. Suspended solids removals of 857 to 957 and BOD removals
of 65% to 857% were obtained. Results comparable to those achieved
by the Laughlin process were achieved at Great Neck, N.Y., by passing
coagulated and settled sewage through two vacuum filters, using paper
pulp as a filter medium (19).

The Guggenheim process consisted of the screening of raw
sewage, coagulation with lime and ferric sulfate, flocculation,
sedimentation, and zeolite filtration (20). A final effluent with
1 mg per liter suspended solids, 5 mg per liter BOD, and 2 to 3 mgs
per liter total nitrogen was produced.

A scheme was also proposed using the Aero-Accelerator
manufactured by Infilco (21). Calcium carbonate sludge from a water
softening plant was added to raw sewage suspended solids in a 1:1
ratio. Ninety-~five percent BOD reduction was obtained.

The Landreth process consists of coagulating raw sewage with
lime and then subjecting the sewage and lime floc to electrolysis in
a basin containing iron electrodes (4).

Ferric chloride was used as the coagulant in the Stevenson
process (22,23). Recovery and reuse of the coagulant was attempted.

Alum recovery was practiced in Holland, and about 807 recovery
was achieved (20). The work done at Lake Tahoe has shown that an acid
alum recovery scheme is only feasible if the chemical coagulation is
not designed to remove phosphates (24). Lime recovery by recalcination
was conducted at the sewage treatment plant at Syracuse University (25).
This study indicates that coagulant recovery can be achieved by
recalcination.

Activated silica has also been used in sewage treatment.
Hurwitz and Williamson (26) used copperas and silica for chemical
sewage treatment. Rudolfs (27) also did some preliminary work using
acid activated silica.

Studies have been made on the use of proteins as coagulant
aids (28). Compounds of gelatin and ferric chloride ("Ferrigel") and
of gelatin and aluminum chloride were found to be effective coagulants.



Background Information

Until 1957, a recalcination of sludge produced by softening
high magnesium waters by the lime soda process was considered impos-
sible. Wide adoption of recalcination had been retarded by the fact
that no successful method for the physical separation of the calcium
carbonate from the other components had been developed. In that year,
Black and Eidsness (29) developed a process to selectively dissolve
the magnesium hydroxide from the calcium carbonate using carbon dioxide
gas. This gas would be readily available from the lime kiln.

At Dayton, Ohio, which softens well waters high in magnesium,
a high quality quicklime has been produced using this process since
1958. The supernatant from this process, containing the magnesium
which had been converted to the soluble bicarbonate form is then
discharged to the river.

In 1968 the necessity of meeting new and rigorous standards
for such waste discharges required another method of disposal. This
impetus led to the discovery of a relatively simple and inexpensive
method of recovering the magnesium as a carbonate. In this process,
which was developed by A. P. Black (30), all wastewater is recovered
and recycled. The only waste material, when present, is clay, which
may easily be landfilled.

Briefly, the process employed at Dayton is as follows. Sludge
produced from the softening operation is pumped to a sludge recarbo-
nation basin where it is mixed with scrubbed kiln gas containing about
20% CO,. The magnesium hydroxide is dissolved from the calcium carbo-
nate. This slurry then passes to a thickener from which the clear
supernatant containing the magnesium, now in the form of soluble
magnesium bicarbonate, will overflow and be passed to a heat exchange
unit where it will be warmed to 40°C. The solution will then flow to
an aeration basin equipped with mechanical stirrers. Precipitation
of the magnesium carbonate as the trihydrate is rapid and essentially
complete in 90 minutes. The snow-white product will then be vacuum
filtered, dried and bagged for shipment. The thickener sludge is
sent to a kiln and calcined to a high quality quicklime. For every
1 ton of lime fed, 1.3 tons to 1.4 tons are recovered. The excess
is derived from the calcium carbonate in the raw water. In turbid
waters, the sludge consists of CaCO3, Mg(OH),, and clay. The Mg(OH),
is dissolved and recovered as described above. The clay is separated
from the CaCO3 by flotation and the purified CaCOj3 calcined.

Calculations made on the basis of data supplied by a major
midwestern municipal softening plant treating 75 MGD of hard, turbid
water indicate a saving in chemical costs of approximately $340,000
a year. This saving results from:



1. Elimination of alum.
2. Reduction in cost of lime due to recalcining.

3. The use of kiln stack gas both for carbonation of sludge
and finished water pH adjustment.

Not included in this figure were the profits from the sale of excess
magnesium carbonate and excess lime and the reduction in demand for
chlorine used for disinfection. Elimination of prechlorination and
reduced postchlorination are possible since bacterial disinfection
and virus inactivation occur at the process operating pH of above 11l.
Certain intangible benefits would accrue such as prevention of
precipitation of alum in the distribution system and the advantage
of producing and stocking your own chemicals for treatment in event
of strikes and national emergencies.

During 1970, coagulation studies were carried out at the
University of Florida's Environmental Engineering Laboratory by
Black and Thompson (31,32) comparing magnesium carbonate and alum
as coagulants for organic color and turbidity removal. Water from
approximately 20 major cities along with several synthetic solutions
were evaluated utilizing the jar test procedure. These waters
represented a wide range in physical and chemical characteristics.
In summation, the following conclusions were reached:

1. Magnesium carbonate is superior to alum for the removal of
both turbidity and color.

2. The flocs formed are larger, heavier, and settle faster than
the alum flocs. Therefore, the capacity of the plants will
increase.

3. Color is much more signifieant than turbidity in determining
the necessary chemical dosages.

4. Release of the coagulated color during the sludge carbonation
step is not a problem when the color of the water is less than
150.

5. The use of magnesium carbonate produces a treated water with
superior physical and chemical characteristics compared to
alum treated waters.

Waters high in magnesium can be treated at a much lower cost then
waters low in magnesium since no make up in magnesium is required
and a lower coagulating pH is possible.



Scope of Investigation

The purpose of this investigation is to evaluate the feasibility
of treating domestic sewage and industrial wastes with magnesium carbo-
nate hydrolyzed by lime. This process appears attractive for several
reasons. First, a new water treatment process using magnesium carbo-
nate hydrolyzed by lime as the coagulating agent has been developed
in which the magnesium carbonate is recycled (31,32). For hard waters
the process will lead to a surplus of magnesium carbonate. This excess
could be used for chemical treatment of sewage. In addition, the use
of magnesium carbonate hydrolyzed by lime has the potential of removing
a greater quantity of COD, BOD and phosphorus than lime alone for
sewage treatment. Bench scale tests will be designed to determine
the magnitude of this potential. The possibility of removing ammonia
nitrogen by this process will also be investigated. Recovery and
recycling of the magnesium and lime from the sludge will be a primary
consideration. If the results are encouraging, a pilot plant will be
constructed.



SECTION IV, METAL AMMONIUM PHOSPHATES

Nutrients in wastewaters are important because, upon discharge
to a water course, they promote biological responses that interfere
with the desired uses of water by man.

Over the last few years it has become apparent that conventional
secondary biological treatment processes do not provide the degree of
treatment required for effective water pollution control. Secondary
biological processes do not reduce the total level of nutrients, but
merely convert them from one form to another. Moreover, when digestor
supernatant liquor is recycled within the plant, a two- or three-fold
increase in the total nutrients being discharged occurs.

The addition of tertiary chemical treatment for removal of
nutrients has thus become necessary. An estimate of the relative
costs of the different stages of waste treatment has been reported (1)
as follows:

Primary treatment 3¢ to 5¢/1,000 gallons

Secondary treatment 8¢ to 11¢/1,000 gallons

Tertiary treatment to

remove nutrients 17¢ to 23¢/1,000 gallons
Total 28¢ to 39¢/1,000 gallons

Unfortunately, the use of chemicals has been a constant
consuming process with no prospect of recovery and reuse. In
addition, the sludges produced by these tertiary processes consti-
tute a difficult waste disposal problem in themselves. Therefore,
only a few plants have provided such treatment.

Recently, a new water treatment process using magnesium
carbonate hydrolyzed by lime as the coagulating agent has been
developed in which the magnesium carbonate is recycled and reused
(31,32). 1Its effectiveness as a coagulant and the savings to be
achieved by recycling both the lime and the MgCO; dictate that
studies should be carried out to determine its effectiveness for
treatment of municipal and industrial wastes and mixtures of the two.

While phosphate may be removed by a number of different
processes, the removal of ammonia nitrogen is much more difficult.
One attractive possibility would be its removal with phosphate as a
metal ammonium phosphate, the best-known compound of this type being
magnesium ammonium phosphate, MgNH,PO,*6H,0. A gravimetric method



for the accurate determination of either magnesium or of phosphate by
precipitation as the double phosphate has been employed for many years
and its solubility under the conditions of its precipitation is less
than 1 milligram per liter (33).

Literature Survey

An extensive literature search was conducted regarding the
preparation and properties of the compound, magnesium ammonium
phosphate. Theoretically, the compound reaches its minium solubility
at pH 10.7 (34). A number of investigators have reported solubility
data for magnesium ammonium phosphate, but a comparison of the various
data reveals a lack of agreement among the published results (35~38).

Bridger (35) 180 mg/Q
Bube (36) 170 mg/%
Szekeres (37) 160 mg/%
Uncles (38) 140 mg/8

All solubility data were based on phosphate analyses except
that of Uncles and Smith, which were based on magnesium analysis.
The rounded average of the values reported is 160 mg/%. Expressed
as phosphorus (P) the solubility is 20 mg/f, as magnesium (Mg) the
solubility is 16 mg/%, and as ammonia (NH3) the solubility is 11 mg/%,
or as ammonia nitrogen (NH3;-N) 9 mg/2.

The solubility in the range of values listed would preclude
its precipitation from either untreated municipal wastewater or from
trickling filter effluent unless special conditions resembling those
used in analytical procedures are employed. The use of excess Mg++
ion and pH variations appeared to be the only variables worthy of
study and they were investigated.

Background Data

In the initial studies using the municipal waste treatment
plant of the City of Gainesville, Florida, the chemical and bio-
[...]
08T |9T |¢vT | O¢ 91|96 |6 [¢°T1 01Sj002Z] ¢
o1 711 o6vjo00z] ¢
88T [8T |71 | 0¢ TLT 0L (0T W.ﬁﬁ 06v(00Z] T
& [
0ooofooeol 1 | on | o [foom[f02| 4 |%0d| wo | § 51%
s0 | so m» S | e al S| on
avis a = wve
don | tw | eo SSANGHVH v nv - 1/0w N 39vS0Q
IA

a3emds mey ‘rueqely ‘A1owo3dauopn Sursn SwWIT pue dleuoqie) unisoudey Aq uoTIdONPIY QO

6% 91qel

71




¥04-0

e . . . - . zlﬂ:'
—— - - " - - 008 3790708
§8 - 1010 Q08 1vioL
— 95— "~ " " %oL 37enos
L8 8L S9 9 . .. 10
58 oL 09 s LET S04 aviol
8 YL 8S L4 ©+ ° @03 3218n10$8
£8 €L LS £ 08¢ - oo vl
8 0L €S z $86 2
Z8 0L €S T e *£0005 SV WNISINOYA
. £
18301 TSUI 163 SN TeT 0S 03%3 SV WNIDWI
q02 UT UoTIIONPIY Vo €090 Sv SSINGUYH TviOL
0Z2 £0000 sV ALINITYNY
MOTSs uor3el3iTrj otdueg

100d Buriizes ‘TyreWS SO0 :SIUdWWO) YILVMILSYA MVY d0 SOILSI¥ILIVEVHD
1k 4 L LS 98 {S¢T 29T ¥9 | 0°6 | 80T| ¥62] ST [9°TT 08s] 0 9
0s S8 { 0ST ozt 9oti o6 | voT{8geleT [S°TT gost 0 S
09 ¥9 6V ¢8 | 091 981{8¥ | 0°6 | 80T} 88T|0CZ jP-T1 0Syy 0 v
09 €8 |S91 ZLT| 8L |0°6 J9TT00Z] VT £°T1T ogv| O ¢
0L Z8 [ 081 vetlve |06 | vZTlzotloe €°11 Syl O Z
0L 09 14°] Z8 081 voz|vs |0°6 |veT| vIT|OE LTI 00v| 0 T

=] | N

881»38 1 | oN| o [CooM[foo| 4 [F0o| w0 | 5 2153
0 (1] o ~— O O) ON
oot Al e

IAQUW D aAQul e
o | - bw NI 39VSOG
070D -oy3 0L ﬁom 5 aoo W | ®) SSINAYVH *1v b h) ] ,M 1/ 0w 39VSo

93sep 0D YITH ‘Suoly AWy Y3Ts 83sep ‘BUBQETY

0§ ®TqEL

¢ {1owodjuoy Jo juUdWIBAL]

72



Y0d-0

1s

°1qe]

S8 - J1010D
_ “N-Eun
EE—— qos 378Nn708
88 08 0L v ystiq - ¢
06 ¢8 gL < Lpnotd - ¢ Qo8 vioi
68 78 L / Apnotd - ¢
68 18 1L 1 Apno1o Aaen - 0S 304 378n70S
1e30] "suy 10§ *ON juejeusodng LST ) J0L 7viol
JoJ Ut uorionpay § 1ep 08% - 000  379n708
$56 Q0% V1ol
ww M b "£0900 SY WNISINOYW
-8
g¢ Z 0% 0283 SY AN
1€ 1 79 £0907 Sy SSINGYVH 1V.OL
—_ €
£55%5 5% 7 0z 2 09052 SY ALINIIYNTY
peie3tdineid Iy HILVMILSYM MVY 40 SOILSINILOVEVHD
ST L 8¢ 88 [ 9TT { OT | ¢#T | ¥2 02T 0S [ 0°6 | 9TL|{ 0T} -- LTI 0561 09 4
07 SL £¢ 06 | 20T | 8 91 | v¢ $ST{ 02 [ 076 | 80T} 991|6 Fp°1T SLy| 0S ¢
LZ 1 22 S¢ 68 | 80T | 9T | 91 | Z¢ OPT| 0S [ 0°6 | $CT| vPT{ 1T E 11 ov¥| 0S Z
4% ¢l 9¢ 68 [ ITT { 8T 1 0v (| 8S P81 ¥Z | 0°6 | ZST{ 9ST} 9T JT' 11 00¥) 0S T
=] ~ O =
wow..&v&w& L fon| o |%oom|®oa| 4 |Fo3| WO m, mnnw ® MQW o~
ol 9 | ne )
paAou poaou evis au uve
poﬁouamm g 201 Loy 3 ao) | dm | oo SSINQHVH A AW ,m. 1/0w NI 39vS00
QoD Y381H .onm.moumz wdd g pue owT7 Y3Tm 93sepm ‘BueqElY ‘AJIoWOZJUON JO JUDWIEBDL]L

73



|

. . - 'O‘lo
- - n-TN

008 378n108

: 008 vioL
§g - 10T10) 0S © 904 3789NM0S
e e 201 V101
Tes - -+ -+ Q0> 378N10S
T -ttt @03 TviolL
3ystaq 9. 14 7T - €£0000 SV WNISINOWYW
1ydraq 8L g - Sons
1y8taq ZL z 0S 0983 SY ANIDIVY
Apnoid 99 1 7o €0909 SY SSINQUVH TV.IOL
— — 022 €0003 SY ALINITYNTY
juejeuladng 0DE) Sse 1er
peieatdidaxg 8y WILVMILSYM MVE 40 S5O11S18310VEVHD
ST 17 S¢ 68 60T} 8 9T! v¢ 9¢T! 9¢ | 0°6{0ZT ¥8T{ - |9°T17 0SS j001T} ¢
ST 8L (13% 06 L6 9 91| 77 yPT) OF ) 0°6196 (24T S v 11 00S |00T| £
02 9L A% 06 00T | ¢1) 91| 8¢ 0ST) 9¢{ 0°6 (80T |9vT | L |[2°1T S9¥ J00T | ¢
ST SL 123 06 86 81} 0Z) 8¢ ST} vp) 076 82T 821 | 6 |T°1T SZY 00T | T
~3 ~ O W2
Fosoofoosa| 1 [ on | o (foom{foa| 4 [%oa|wo | § Al R
30 (1] o N O Ol ‘ON
ol o | re N 21 ot
aA0 aA0 avis &
1010 P 701 P aon | ow | 02 SS3NQYVH Xy *iv oy 1/0% NI 39VSO0Q
-94 % -9y % o

aod Y3tH ‘0%Hg.£008w wdd o1 pue

QUTIT Y3ITM 93sey ‘eueqery ‘Liswodiuon

S °19elL

JO Juswiledx]

74



Table 50 Table 51
Jar No. 1 Jar No. 1
Jar No. 2 Jar No. 2
Jar No. 4 Jar No. 3
Jar No. 6 Jar No., 4
% Reduction in
Residual COD
from Lime Treat-
CcOD (6{0)))] ment Due to 50
Jar No. Table 50 Jar No. Table 51 ppm MgCO3
1 180 1 111 38
2 180 2 108 38
4 160 3 102 36
6 135 4 116 14

The lower percentage reduction at the very high pH 11.7 is
probably due to stabilization of insoluble COD by the large excess of
lime at this pH value. This is consistent with the fact that values
for turbidity and color are not affected but steadily improve as Mg
precipitated and pH increased.

Table 52 is a repeat of Table 51 but with the dosage of
MgCO3+3H,0 doubled to 100 ppm. The resulting values for COD and TOC,
and corresponding percentage reductions, are only slightly better than
for 50 mg/% MgCO3+3H30, indicating that for this type of waste, the
optimum dosage of MgCO3+3H30 is slightly greater than 50 ppm and much
less than 100 ppm. The percentage reduction figures perhaps show it

best.
% Reduction in
Residual COD
from Lime Treat-
COD COD ment Due to Add.
Jar No. Table 51 Jar No. Table 52 50 ppm MgCO3°3H,0
1 111 1 98 10
2 108 2 100 8
3 102 3 97 10
4 116 4 109 9

To further substantiate the value of the magnesium ion in
coagulating raw sewage, samples of low magnesium wastewater were
secured for jar testing. Tables 53 and 54 demonstrate the effect or
lack of effect of the added magnesium ion. The wastewater was
collected at the Catoma Sewage Treatment Plant at Montgomery, Alabama.
Table 53 was performed using a high COD wastewater and Table 54
utilized a low COD wastewater.

Table 53 employed a narrow range of precipitated magnesium.
A wider range would have been better, as noted below. The superiority
of the magnesium and lime treatment over lime alone is shown by COD

75



S © Yod-0
—_— : N~ SN
I E— aog 376708
e — Q08 1violL
08 - 10tO) —— 201 37@n70S
- 501 vioL
0 o TP - 402 378R70S
85 S oSt 1T Qo2 wiol
mm m TTZT T - £020) sv mnisInov
0S 7 BT — " €038 sv wniows
144 1 0% €0000 sv ssanawvH viol
038y se Ter AV £0502 SY ALINIIYXTY
pe3e3TdIdaig 3p YILVMILSYM MVY 40 SIILSIHILIVEVHD
Oy 19T 12T | v¢ ¢ST) 8¢1 S°IT 0S¥} -- 9
S STIT | 2T | ¥Z YT11 921 S'IT 09v) 08 )
S 8IT (21 | 9¢ ovTl 211 b T 0svy08 14
0T 1921 {81 | 9¢ 89T ¥6 €11 0¢v| 08 £
ST [Z¢T [ 0C | OV 9.T1] 88 Z°1T 0Zv| 08 4
0Z jzStT |92 | 0S 802] 89 T'TT oovy o8 T
~ i X
00%0f009) 1 | oN | o (foon|%0d| ., |%oo| Wo 2UTR
so so Mh e ~ |[© Q] 'ON
™
avis o i
poT0d| qop | ew | oo SS3INQUVH NIV 2y 1/8w N 39vsoq

BURQRTY ‘A1owodjuop ‘eisep (0D Yty ‘wnisouden MOT JFO

£5 °TqelL

uorjeinieo)

76



—¢

0

Vi
124
8t
8¢g
0¢

00e) se

— N M nO

pejeitdrosad 3K

0¢ - J0T0)
Apnoid 9 aep

1k

9¢1
L61
1

¢t

- ¥o4-0
© o N-Sam
008 3781708
@08 vioL
201 379n70S
504 ViOL

* @03 378Nn70S

god viol

-€£00023 SY WNISINOYN

- £0299 SY ANIDTY)

TFT £0000 Sv SS3INQUVH vioLi

961

£0503 SY ALINITYXTV

122891D Aloa1ssaxfoxd §¢1 saep :s3UBUWO)D YILVMILSYM MVY 40 SOILSI¥ILIVHYHO
ST 0s |21 81T 09¢t --1 9
S oy |21 9°'11 09¢]00T| S
S sg |zZT S°TT oye|o0T) ¥
L oy | 8¢ v 11 SZe{00T| ¢
01 S | 8% € 1T 00¢jo00T] 2
01 Ly 19§ °TT 08z|00T} T
3 € ool € £ P ES
o.u.wo ouooou L | oN| o [Foml®0d| 4 03| HO , Z KA o
mww " S yyr
07100]30D | ow | 02 SSINQHVH Ay AV 1/0% NI 39vSOQ

eueqe 1y ‘Alswodiuop ‘9i1sem Q0D MOT ‘untsaufep Mol Jo uUorlRIndeOo)

¥S ST1qel

77



and color analyses. Comparison of Table 53 with Tables 48 and 49 show
that a much lower dosage of magnesium is about as effective as the
massive dosages of Tables 48 and 49, and far less lime is required.
This fact was shown in Tables 51 and 52 also.

Jar test data collected using low magnesium wastewaters have
been for medium and high strength COD concentrations. A low strength
COD wastewater was desired to complete the picture on the effect of
the magnesium ion. Table 54 represents this testing program. This
type of wastewater would be encountered at most plants during the
early morning hours, holidays and weekends. The data indicate that
during these periods treatment with lime only would be sufficient.

A plant which has a substantial amount of magnesium in its raw water
would add lime to precipitate the magnesium for storage and recycling.
A plant having wastewater low in magnesium would not add magnesium
during these low COD periods. Several other samples of this type of
wastewater will be tested in the future.

The higher the raw COD the more beneficial is the magnesium

ion. A wastewater having a COD greater than 2,000 needs to be
examined to further substantiate this repetitious finding.

Precipitation of Metals

An analysis of six metals was accomplished using raw sewage
from Montgomery, Alabama. The sewage was subjected to coagulation,
sand filtration, carbon adsorption, and jon exchange by clinoptilolite.
The raw COD was 1,400 mg/f and the final COD was 4 mg/%.

Raw Sewage Treated
Metal (mg/%) (mg/2)
Copper 0.06 <0.01
Zinc 0.33 0.02
Lead 0.07 <0.05
Total Mercury 0.000012 0.000004
Barium 0.43 <0.10
Aluminum 0.91 <0.20

The low solubility of most metallic hydroxides at high pH
values suggests the application of the magnesium treatment process
to industrial wastes high in metallic ions for recovery of wvaluable
raw materials as well as meeting effluent standards.

78



SECTION VI. PILOT PLANT STUDIES

Pilot Plant

Figure 1 is a flow sheet of the pilot plant and Table 55 gives
the dimensions and capacity in gallons of each of the main units. Two
50 gpm pumps were mounted in parallel on a steel framework below the
surface of the influent wastewater in the comminutor discharge basins
of the waste treatment plant of the city of Gainesville, Florida.

When operating, they served as a continuous sampler, discharging
untreated waste into flow control (1) which is a baffled steel tank
fitted with an adjustable V-notch weir which could be set for any
desired flow up to 100 gpm. Excess waste was returned to the
comminutor basin through a drain pipe. This makes it possible to
operate at any desired rate up to 100 gpm.

Recycled magnesium bicarbonate liquor from storage tank (11)
was pumped by a calibrated positive displacement pump and added to
the waste as it discharged from the weir. The waste flowed by gravity
through a small rectangular baffled steel trough to rapid mixing
basin (2) and then to the bottom of the flocculator (3). Lime slurry
(12) was added in the discharge line between the rapid mix and
flocculator. Much experience with the large, heavy flocs formed
by the reaction between the magnesium and the lime soon indicated
that the rapid mix was not needed, as the large heavy flocs formed
a fluidized bed at the flocculator paddle speed of 1-2 rpm.

The coagulated and flocculated slurry passed to twin sludge
concentrators (4) and the clear settled effluent passed to a baffled
settling basin. Baffles provided a high pH contact basin (5), a
central carbonation basin (6) and a secondary settling basin (7) to
remove most of the CaCOj3; precipitated in the carbonation basin.

Table 55

Dimensons of Main Units

Volume Volume
Unit Dimensons (cu ft) (gal)
Mix basin 30" x 30" x 5' 30 225
Flocculation 7' x 8'10" 335 2,500
Sludge concentration 9'3" x 6'8" x 6' 335 2,500
High pH contact basin 11' x 9'3" x g'7" 865 6,588
Carbonation basin 3' x 9'3" x 8'7" 236 1,770
CaCO3 settling basin 10' x 9'3" x 8'7" 786 5,895

79



| /bw 0I5 pappo

s
¢(Ho) 02

Hd

| /bw 02 "dd, bW

.mn............. ook
g e P
g e . gog
. 40109
0 N TviolL
70 4 viOL 2 (E00H) bW
INI1333  TVNT3 M| 3ovuois
“uiw/y /106 ¢
CETRIFIN P
vIJ3IW vna
SOINVOHO
I NIVHO —e
€o90)
wdb Q) 6
200
wn
]
L Y9 S 14
2
2 o) 2
3 m oni1L13s |2 o 1ovines | -onoo
(e}
m w €050y |2 Z Hd 390Ms
e ° 2 HOIH
o
X
‘ NOILN3L3Y
\ HNOH €
w
NIVHO ®

77133 NOILVNO8YYD

2l

Q334

Inn

€
4
)
HOL1YINJ2014 ﬁ/“HWqu

XIW
aidvy

3N3HOS MOTd4 LNVId 1071d

I 3dN9

i3

T0H1INOD
MO4

‘961 o0l
T Il- SLRRREREREEEE a09
ggz e aod
o8 e 80109
g T N ViOL
g d vioL

LIN3INTANI

HIGWVYHD LI¥9 WOdd

39YM3S MY

80



The settled effluent passed to an effluent trough with ten
equally spaced V-notches on the receiving side and open at both ends.
A movable baffle made it possible to divide the effluent flow into
any two desired multiples of 10 percent. These two flows passed to
splitter boxes, each provided with an adjustable weir by which the
flows could be further divided when desired. In practice, the flow
of one splitter box passed to waste and the other passed through a
dual-media filter (8) of sand capped with anthrafilt and operated at
a rate of 4 gal/ft?/min. Figure 2 is a view of the pilot plant.

Magnesium Recovery

Sludge carbonation for magnesium recovery and recycling was
carried out on a "batch" basis. Settled sludge from the twin con-
centrators (4) was drawn by gravity into a 175 gal carbonation
tank (10) equipped with a rapid mix impeller. Pure CO, from a
refrigerated storage unit (9) supplied by the Chemetron Corporation
was passed through a calibrated flow meter into the rapidly mixed
slurry until the pH was reduced to pH 7.5. The carbonated sludge
was allowed to settle and the supernatant transferred to storage
tank (11) and its alkalinity as CaCO3 determined for each batch.

The procedure described above for the recovery of the
magnesium is not desirable since the dissolution of the Mg(OH),
component of the sludge flocs by CO, releases at least part of the
trapped organics and inorganics. This was not a serious problem using
pure CO, since alkalinity values of the magnesium liquor as high as
25,000-30,000 ppm as CaCOj3 were obtained. The volume of this very
rich magnesium liquor to be returned as magnesium make-up was relatively
small. However, in actual practice, and using kiln gas containing only
20 percent CO,, the maximum alkalinity to be obtained is 16,000 ppm as
CaC03, thus requiring more recycled magnesium liquor.

In actual practice, the thickened sludge will pass to a
vacuum filter. The clarified filtrate will be recycled to the
influent waste to recover the high excess lime present. The cake
will pass to a multiple hearth furnace and be lightly calcined at
a temperature in the range 500°-600°C (900°-1100°F). At this
temperature the organics will be consumed supplying part of the fuel
needed and the magnesium will be converted to an “"active" form of Mg0
readily soluble in CO,. The CaCO3 will not be calcined at that
temperature.

The calcined sludge, now a mixture of CaCOj3, Mg0O, metal
phosphates, silicates and silica, will be slurried, carbcnated as
described and the carbonated liquor stored or recycled. It was not
possible to obtain a vacuum filter and small multiple hzarth furnace
for the pilot plant. However, these operations were cetried out on
small batches of a few pounds using a laboratory muffl: furnace for

81



FIGURE 2
VIEW OF PILOT PLANT

PO—
-

U

JRT——

H Mg




R
w8

&

83



8L



85



the calcination process. The calcined sludge was an odor free, gray
to brown powder, with no hard lumps or pebbles and from which the
magnesium could be easily recovered by carbonation.

To determine the percentage of magnesium which may be recovered
by such a series of operations, a large laboratory sample of sludge was
prepared by coagulating five drums of raw wastewater. The resulting
sludge was collected on a vacuum filter and calcined in the laboratory
muffle furnace at 550°C. The cooled calcined material, friable and
light gray in appearance, was ground, suspended in distilled water
and carbonated to pH 7.5, at which point this present work and the
Dayton work have shown that all of the Mg(OH), has been converted to
the soluble bicarbonate. Analyses of the carbonated liquor showed
99% recovery. The amount of phosphate, if any, dissolved by the
operation was not checked. Should it prove to be appreciable, it
would be removed in the next pass of the recycling procedure and
would not pass into the settled effluent from the primary clarifier.

An Expanded Concept of the Magnesium Process

As previously discussed, the preferred method of magnesium
recovery is filtration of the thickened sludge and light calcination
of the filter cake or, perhaps the thickened sludge itself without
filtration. 1In either case, the calcined sludge would be composed
mainly of calcium carbonate, together with an active and readily
soluble form of magnesium oxide, metal phosphates (mainly Ca3(POy),),
silica and silicates. It would be slurried, carbonated with 207 CO»p
from the furnace to pH 7.5, settled or filtered and the clarified
liquor containing magnesium bicarbonate recycled to the plant influent.

From this point, either of two courses could be followed and
a third, the most attractive, should be carefully studied.

Course 1, the simplest——Convey the cake to landfill. This